

MOH Protocol for the Management of Adult Obsessive-Compulsive Disorder (OCD)

Table of Contents

•	• Ir	ntroduction	3
	A.	Purpose	3
	В.	Aim & Scope	4
	C.	Targeted Population	4
	D.	Setting	4
	E.	Methodology	5
	F.	Updating	6
	G.	Conflict of Interest	6
	Н.	Funding	6
	I.	DISCLAIMER	6
•	P	rotocol Overview (Summary)	8
•	• G	General principles in Assessment and Management of OCD	9
	A.	Assessment:	9
	В.	Management:	10
•	P	sychological Treatment	11
	A.	Individual CBT Efficiency VS Group for OCD:	11
	В.	Telephone, Self-Help or Face-to-Face ERP:	11
	C.	Internet-Delivered CBT (ICBT) for OCD:	11
	D.	Other Effective Therapies:	11
	E.	Psychological Treatment's Long-Term Effects:	11
•	P	harmacological treatment	12
•	• \	Naintenance pharmacological treatment	14
•	• A	ppendix 1 (Drug Dosage and Monitoring)	15
	• R	eferences	19



Introduction

Obsessive-compulsive disorder (OCD) is a chronic disease with a waxing and waning course in clinical practice. It is marked by repeated and persistent obsessions or compulsions that the person feels compelled to carry out (DSM5) [1]. In the adult, OCD affects both men and women equally, with a lifetime prevalence of (1.1 % -1.8 %) worldwide [1]. According to the Saudi National Health and Stress Survey, the lifetime prevalence of OCD is 4.1 % in Saudi Arabia [2].

Obsessions and/or compulsions are required for a diagnosis of OCD in DSM-5. Compulsions are described as repetitive behaviors or mental acts that the patient feels driven to execute to relieve obsession-related anxiety, and obsessions are described as recurring, persistent, and intrusive thoughts, images, or desires that create noticeable anxiety. Obsessions or compulsions consume a lot of time and interfere with social or vocational functioning [1].

OCD has been transferred from the category of "anxiety disorders" to a new one called "obsessive-compulsive and related disorders" in the DSM-5. In addition to OCD, diagnostic criteria for body dysmorphic disorder, hoarding disorder, hair-pulling disorder (trichotillomania), and skin picking disorder are included in this new category [1,3].

Treatment-seeking rates have been estimated to be between 14 and 56 % of patients, implying that OCD is under-recognized and under-treated [4,5]. Negative emotionality, social isolation, and a history of physical abuse are all risk factors for the development of OCD [6].

A. Purpose

Obsessive-compulsive disorder (OCD) has effective evidence-based therapies; nonetheless, several studies show that the approach to this disease is still less than ideal, and that seeking therapy is typically delayed, which is linked to a worse outcome [7, 8]. Less than 40% of patients receiving treatment receive OCD-specific treatment, and less than 10% receive evidence-based treatment [9, 10].



B. Aim & Scope

The protocol is considered to be a useful resource for health professionals working in settings where they will be caring for people with OCD. The general goal of these protocols is to deliver evidence-based recommendations on the pharmacological and non-pharmacological management in patients with OCD. This protocol also aimed to propose updated decision-making algorithms for practitioners involved in the treatment of these patients. Having a MOH protocol for managing OCD on hand could aid in the management of the disease in our environment and lessen the disease's burden on the patient.

C. Targeted Population

This consensus applies to adults (18 years and older) who have been diagnosed with OCD, as well as their relatives/caregivers and all healthcare professionals who provide them with aid, treatment, or care at the level of specialized mental health care.

D. Setting

- Iradah Complex / Hospital and Mental Health.
- Psychiatric clinics in MOH General Hospitals.

E. End Users

Psychiatry Consultants, Specialists and Residents, primary care physicians, Psychiatry clinical pharmacists, Pharmacists, Nurses.

Primary Care physicians Role:

- 1- initially, primary care physician assess the case for mental health disorders, if he provisionally diagnoses the case with Obsessive-compulsive disorder (OCD) he should refer the case to specialized psychiatry clinic.
- 2- After the case of Obsessive-compulsive disorder (OCD) has been stabilized, and proper care was provided by the treating psychiatrist, who can refer back the case to primary care physician for regular follow up and continuing the psychiatric Management plan.



3- During follow up of a Known case of Obsessive-compulsive disorder (OCD) in the primary care clinic, once the case showed any signs or symptoms of disorder relapse or any safety issues (e.g. suicidality or homicidally), primary care physician should refer the case to specialized psychiatry clinic for stabilization and management.

4- primary care physician should commit to this guideline in regard to all steps of assessment, Management, prescription of psychotropic medications and required routine investigations.

F. Methodology

Given the extensive range of expertise, disciplines, and positions of employees at the MOH, it's impossible to capture the whole scope of specialist practice used by experienced practitioners across different disciplines and settings. As a result, this Handbook can be applied in a wide range of situations. It provides an overview of fundamental principles and practical resources for less experienced employees, which they may implement and discuss with their supervisors. Multidisciplinary teams can utilize it as a common reference point to aid in coordinated treatment, and more experienced employees can use it as a refresher or training resource. The protocol should be used in conjunction with local rules and procedures.

This is the first version of the Saudi practical protocol on the management of the obsessive-compulsive disorder. This protocol development is completed through 2 phases:

Phase 1: A committee of professional psychiatrists examined numerous published recommendations for OCD management and created an appropriate protocol for MOH health care providers as part of a Saudi Arabian Ministry of Health initiative. Started with literature review and the MOH formulary along with reviewing multiple published protocols by the teamwork of a group of psychiatric consultants and Specialized Pharmacist. The published protocols were evaluated using the Appraisal of protocols, Research and Evaluation II (AGREE II) scale. A total of 4 protocols were reviewed, including the 2005 United Kingdom protocol of the National Institute for Health and Care Excellence (NICE) and its 2013 update, the 2007 United States American Psychiatric Association (APA) protocol and its 2013 update, Canadian clinical practice guidelines for the



management of anxiety, posttraumatic stress and obsessive-compulsive disorders, and the British Association for Psychopharmacology (BAP) protocol. The Canadian clinical practice guidelines for the management of anxiety, posttraumatic stress and obsessive-compulsive disorders were meet the criteria for use in the development of this protocol. In addition, we added some clinically relevant information from the APA protocol that does not contradict the management concept of Canadian protocols.

Phase 2: The protocol was sent to a group of experts in adult psychiatry to put their input and provide their review. Their input was collected over 3 weeks. Followed by Further meeting and assessment for the feedback by the committee.

G. Updating

The first version of this guidance was created in 2021. The guidance will be updated every 3 years or if any changes or updates are released by international/national protocols, pharmacotherapy references, or MOH formulary.

H. Conflict of Interest

This guidance was developed based on valid scientific evidence. No financial relationships with pharmaceutical, medical device, and biotechnology companies.

I. Funding

No fund was provided.

J. DISCLAIMER

This Clinical protocol is an evidence-based decision-making tool for managing health conditions. It is based on the best information that is available at the time of writing and is to be updated regularly. This protocol is not intended to be followed as a rigid treatment protocol. It is also not meant to replace clinical judgment of practicing physicians but is the only tool to help manage patients with OCD. Treatment decisions must always be made on an individual basis, and prescribing physicians must customize care and tailor treatment regimens to patients' unique situations and health histories. For dosage, special warnings



and precautions for usage, contraindications, and monitoring of side effects and potential risks, physicians should check the approved product monographs within their institution's formulary. When choosing treatment options, take into account any constraints imposed by the institution's formulary. During the decision-making process for picking specific drugs within a recommended specialized class, prescribing physicians should consult their institution's formularies.



Protocol Overview (Summary)

- Assessment and diagnosis of Obsessive-compulsive disorder.
- Consider assessing the symptoms severity and level of functioning of the patients by (Y-BOCS)
- Determine the presence of comorbidities and make a differential diagnosis.
- Improve the patient's and others' safety.

- ✓ The initial treatment modality selected is based on a variety of factors.
- ✓ (CBT), (SSRIs), or a combination of the two are the first-line treatments for OCD.
- The combination looks a lot better than pharmacotherapy alone, but not than CBT alone.

If there is a partial response or no response:

- Examine commitment and treatment adherence.
- Examine therapy goals and expectations, and rule out medication related effect.
- ✓ Ensure that the treatment given was in accordance with the protocol.
- Re-evaluate comorbidity (depression, substance abuse).
- Examine the patient's response to the 1ST LINE therapy.
- After 8–12 weeks (4–6 weeks at a maximally acceptable dose), assess pharmacotherapy progress.
- Continue effective medication for 1–2 years, then try gradual taper month-by-month.
- After 13–20 weekly sessions, assess CBT (ERP) progress.
- Continue effective CBT through monthly booster sessions for 3–6 months after acute treatment.
- Consider continuing, modifying, or enhancing the management plan based of the treatment line of choices listed below.
- ✓ Consider changing to another 1st-line treatment before trying 2nd-line medications (If the response to appropriate doses of 1st line (SSRI) is insufficient or the drug is not tolerated).
- ✓ Consider adjunctive methods to retain any therapeutic advantages (for partial or insufficient response to SSRI) and for patients with treatment-resistant OCD.

1st line drug options:

SSRI

Fluoxetine 40-80 mg/day (up to 120 mg/day) Escitalopram 20-40 mg/day (up to 60 mg/day) Fluvoxamine 200-300 mg/day (up to 450 mg/day)

2nd line drug options:

Clomipramine 100-250 mg/day Venlafaxine XR Up to 375 mg /day Mirtazapine 30-60mg/day

Adjunctive Therapy

1st line*

Risperidone (.5-4mg/day) Aripiprazole (5-20 mg/day)

2nd line*

Quetiapine 25-400 mg/day

Topiramate Up to 400 mg added to SSRI

3rd line*

Olanzapine 5-20 mg/day Amisulpride200-600 mg/day Haloperidol 2-10mg/day Mirtazapine 15-30 mg/day

Lamotrigine 100 mg/day added to SSRI **Clomipramine** (Clomipramine + Fluoxetine (≤75 and ≤40 mg/d)

 ${\tt *Not\ FDA\ approved\ (off\ label).\ However,\ those\ pharmacological\ agents\ supported\ by\ evidence\ as\ adjunctive\ therapy}$



General principles in Assessment and Management of OCD

A. Assessment:

• To diagnose OCD, use DSM-5 criteria [1].

Table DSM-5 diagnosis of OCD:

- Presence of either obsessions, compulsions, or both
 - Obsessions are defined by the following:
 - Recurrent and persistent thoughts, urges, or images that are experienced as intrusive and unwanted and that cause marked anxiety or distress.
 - The individual attempts to ignore or suppress such thoughts, urges, or images, or to neutralize them with other thoughts or actions.
 - o Compulsions are defined by the following:
 - Repetitive behaviors (e.g., hand washing, ordering, checking) or mental acts (e.g., praying, counting, repeating words silently) that the individual feels driven to perform in response to an obsession or according to rigid rules.
 - Compulsions are aimed preventing or reducing anxiety or preventing some dreaded situation or event; however, they are not connected in a realistic way with what they are designed to neutralize or are clearly excessive.
- The obsessions or compulsions are time-consuming (e.g., take >1 h/day)
 or cause clinically significant distress or functional impairment.
- Specify patient's degree of insight as to reality of OCD beliefs:
 - Good or fair insight (i.e., definitely or probably not true)
 - o Poor insight (i.e., probably true)
 - Absent insight (i.e., completely convinced beliefs are true)
- Specify if "tic-related" OCD



- Consider assessing the symptoms severity and the level of functioning of the patients [13]
 - Keeping track of baseline severity helps in tracking how well the patient is responding to treatment.
 - The Yale-Brown Obsessive-Compulsive Scale (Y-BOCS) is an effective symptom scale.
- Evaluate the comorbidity and execute differential diagnosis with differentiating OCD obsessions, compulsions, and rituals from similar symptoms found in other disorders (Bipolar disorder, Depressive disorders, Schizophrenia, Generalized anxiety disorder, somatic symptoms disorders, Posttraumatic stress disorder, Obsessivecompulsive personality disorder (OCPD), Paraphilias and Tourette's disorder) [13].
- Assess the patient's and others' safety [13].

B. Management:

Psychological and pharmaceutical treatments are available for OCD. Patient preference and motivation, ability to engage in therapy, degree of sickness, doctors' expertise and skills, availability of psychological treatments, patient's prior reaction to treatment, and the presence of concomitant medical or psychiatric disorders all influence treatment selection [14].

All patients should be educated on their disorder, the efficacy (including the expected time for therapeutic effects to appear) and tolerability of treatment options, aggravating factors, and relapse symptoms. Self-help resources, such as books or websites, may also be beneficial [14].



Psychological Treatment

Meta-analyses show that psychological treatment for OCD, especially CBT, which includes exposure with response prevention (ERP), is useful [15-23]. CBT is comparable to, if not superior to, pharmacotherapy [20,24-26]. The combination of psychotherapy and pharmacotherapy looks a lot better than pharmacotherapy alone, but not than CBT alone [24,27-30].

A. Individual CBT Efficiency VS Group for OCD:

According to several meta-analyses, there are no substantial differences in efficiency between group and individual CBT [15,17,31]. Individual therapy can allow the therapist to be more aware of the patient's dysfunctional beliefs; however, group therapy may provide the benefits of group encouragement, mutual support, imitation, and interpersonal learning, which can lead to increased motivation and reduced treatment discontinuation [17].

B. Telephone, Self-Help or Face-to-Face ERP:

ERP delivered by telephone is equal to face-to-face ERP [32]. In addition, self-help instructions sent to patients through email showed considerably better reductions in OCD symptoms than wait-list control groups in two RCTs [33,34].

C. Internet-Delivered CBT (ICBT) for OCD:

ICBT programs have been shown to be considerably more helpful than supportive therapy or relaxation control methods for OCD in several RCTs [35-37]. When ICBT incorporated quick, scheduled, therapist-initiated telephone support, it achieved much better outcomes than on-demand phone support [38].

D. Other Effective Therapies:

Other treatments that may be effective include acceptance and commitment therapy (ACT) [39] and mindfulness training [40].

E. Psychological Treatment's Long-Term Effects:

The effectiveness of CBT has been shown to last for one to five years of monitoring in follow-up studies [30,41-44].



Pharmacological treatment

	Drugs options	Comment	
	SSRIs	 The use of SSRIs is supported by evidence from RCTs and meta-analyses [25, 26] [45-63]. An alternative SSRI may be used if the first SSRI is either has a poor response or not tolerated [64]. These highest doses are occasionally used for rapid metabolizers or those who have no or minor side effects but have not had a satisfactory therapeutic response after eight weeks or more at the typical maximum dose [13]. 	
	Fluoxetine 40-80 mg/day (up to 120 mg/day)	The use of SSRI with reversible non-selective MAOIs is contraindicated [56].	
First-line agents.	Escitalopram 20-40 mg/day (up to 60 mg/day)	If the daily fluvoxamine dose is more than 150 mg, divide it into two or three doses and take them at different times [56].	
	Fluvoxamine 200-300 mg/day (up to 450mg/day)	 Keep a close eye on patients taking SSRIs to monitor suicidal thoughts and self-harming behaviors, especially at the beginning of treatment and after dosage increases. [66,67]. 	
		 The majority of SSRI or SNRI adverse effects occur during the first two weeks of treatment and are temporary, but others, such as sexual dysfunction and excess weight, may last for the duration of treatment [68-70]. 	
		Educate the patient about the discontinuation syndrome that occurs when SSRIs or SNRIs are abruptly stopped [68,71].	



Second-line agents	Clomipramine 100–250 mg/day [24,51-58,62,76,77] Mirtazapine [78] 30-60 mg Venlafaxine XR Up to 375 mg /day [59]	 Clomipramine has equal efficiency as SSRIs. However, SSRIs are often better tolerated. Anticholinergic effects are one of Clomipramine's most common side effects. Cardiac arrhythmias, convulsions, medication interactions, and overdose toxicity are the main safety concerns [72,73]. The half-life of venlafaxine is very short. It is recommended that the patient be educated about the discontinuation symptoms [68,71].
	First-line adjunctive therapies • Aripiprazole (5-20 mg/day) [79-83] • Risperidone (.5-4mg/day) [84-86] Second -line adjunctive therapies	 Adjunctive therapy is for patients who have had an insufficient or partial response to SSRI medication, as well as those with treatment-resistant OCD [72]. Treatment-resistance OCD is defined by non-response to two adequate trials of 12 weeks SRI or Clomipramine at full therapeutic dose [117]. Atypical antipsychotic augmentation should be reserved for patients with treatment-resistant OCD due to concerns about atypical antipsychotics' tolerability.
Adjunctive therapy	O Quetiapine (25-400 mg/day) [87-89] O Topiramate Up to 400 mg added to SSRI [90,91]	
	Third -line adjunctive therapies	



0	Olanzapine
	(5-20mg/day) [94-96]

- **Amisulpride** 200-600 mg/day [97]
- Haloperidol (2-10 mg/day)
- AdjunctiveMirtazapine15-30 mg
- Adjunctive Clomipramine
- D Lamotrigine 100 mg added to SSRI [102]

- Some studies are available to suggest they may be useful but there is conflicting or inadequate evidence to warrant stronger recommendations. These agents may be useful for some patients, but more data are needed.
- Haloperidol may be as effective as adjunctive risperidone; nonetheless, it is a third-line option due to its poor tolerability [98,99].
- The adjunctive mirtazapine resulted in a quicker onset of response to OCD symptoms.
- Adjunctive clomipramine was not found to be more effective than SSRI treatment. Some patients may benefit from the addition of adjunctive clomipramine to fluoxetine (≤75 and ≤40 mg/d, respectively); nevertheless, plasma levels should be monitored due to the potential of medication interactions with SSRIs [103].
- Buspirone, Clonazepam, Lithium, Morphine, Gabapentin, or Minocycline *are not recommended as adjuncts* [109].

Maintenance pharmacological treatment

In order to avoid relapse:

- Over six to twelve months, SSRI treatment demonstrated a substantial decrease in relapse rates when compared to placebo [110].
- Escitalopram [111], and high-dose fluoxetine [113] have all been shown to decrease relapse rates in RCTs.
- Mirtazapine [78] and clomipramine [114] have shown maintained improvement over six to twelve months in RCT discontinuation studies as compared to placebo.
- Over six to 24 months, more evidence supports the effectiveness of fluoxetine, and fluoxamine XR [50,115-117].



• Appendix 1 (Drug Dosage and Monitoring)

This is adapted from:

- Lexicomp Online, Lexi-Drugs Online. https://online.lexi.com. Accessed August 23, 2021. [118]
- Taylor, David M., Thomas R. E. Barnes, and Allan H. Young. 2018. The Maudsley Prescribing Guidelines in Psychiatry. 13th ed. New York, NY: John Wiley & Sons. [119]

David Nove e	МОН	Dage Barra	Monitorina
Drug Name	formulary	Dose Range	Monitoring
Fluoxetine	Available	Initial: 10 to 20 mg once daily; may increase by 20 mg increments at intervals ≥1 week. Dose range: 40 to 80 mg/day. Maximum dose: 80 mg/day (Higher doses up to ~120mg/day occasionally used for rapid metabolizers or those who have no or minor side effects but have not had a satisfactory therapeutic response after eight weeks or more at the typical maximum dose)	Serum sodium in at-risk populations; blood glucose for diabetic patients; liver and renal function; ECG in patients who suffer from risk factors for QT prolongation and ventricular arrhythmia; closely monitor patients for depression, clinical worsening, suicidality, or unusual changes in behavior; signs/symptoms of serotonin syndrome, autonomic instability, neuromuscular changes, GI symptoms, and/or seizures; akathisia; sleep status
Escitalopram	Available	Initial: 10 mg once daily; may be increased by 10 mg at intervals ≥1 week. Dose range: 10–20 mg/day Maximum dose: 40 mg once daily. (Higher doses up to ~60 mg/day occasionally used for rapid metabolizers or those who have no or minor side effects but have not had a satisfactory therapeutic response after eight weeks or more at the typical maximum dose)	ECG; electrolytes (potassium and magnesium); liver and renal function tests; serum sodium in at-risk populations; CBC; examine all patients for any personal or family history of bipolar disorder, hypomania, or mania (prior to initiating therapy); closely monitor patients for depression, clinical worsening, suicidality, psychosis, or unusual changes in behavior; signs/symptoms of serotonin syndrome, autonomic instability, neuromuscular changes, GI, and/or seizures.
Fluvoxamine	Available	Immediate release: Initial: 50 mg once daily at bedtime. may be increased by 50 mg at 4- to 7-day intervals Dose range: 100 to 300 mg daily; Maximum dose: 300 mg/day. (Higher doses up to ~450 mg/day occasionally used for rapid metabolizers or those who have no or minor side effects but have not had a satisfactory therapeutic response after eight weeks or more	Evaluate mental status, suicide ideation, anxiety, social functioning, mania, panic attacks or other unusual changes in behavior; signs/symptoms of serotonin syndrome; akathisia; weight and BMI; hepatic function.



			T
		at the typical maximum dose)	
		(Daily doses >150 mg is given in 2	
		divided doses, with the larger dose	
		administered at bedtime.)	
		Initial: 25 mg daily.	Serum sodium in at-risk populations; pulse rate
		may increase over the first 2 weeks	and blood pressure; ECG/cardiac status in older
		to ~100 mg daily in divided dose	adults and patients with cardiac disease;
Clomipramine	Available	THEN may increase further to 250	suicidal ideation; signs/symptoms of serotonin
		Dose range: 100-200 mg/day	syndrome; hepatic transaminases.
		Maximum dose: 250 mg/day as a	
		single once daily dose at bedtime	
		(Off-label use):	BP; lipid panel; closely monitor patients for
		Initial: 75 mg once daily for	depression, clinical worsening, suicidality,
		extended release (75 mg/day in 3	psychosis, or unusual changes in behavior,
		divided doses for immediate	signs/symptoms of serotonin syndrome,
		release)	autonomic instability, neuromuscular changes,
Venlafaxine	Available	Increase by 75 mg every 2 weeks	GI symptoms, and/or seizures; hyponatremia,
		to 225 mg/day. Increase further up	discontinuation symptoms; children's height
			and weight should be monitored; intraocular
		to 375 mg/day Dose range: 75–375mg/day	pressure and mydriasis (in patients with high
		G. ,	ocular pressure or who are at risk of acute
		Maximum dose: 375 mg/day	narrow angle glaucoma)
		Initial: 30 mg/day	signs of agranulocytosis or extreme
		titrated over 2 weeks to 60	neutropenia such as sore throat, stomatitis or other indications of infection or a low WBC;
		mg/day.	renal and hepatic function;
Mirtazapine	Available	Dose range: 30–60 mg at night	indications/symptoms of serotonin syndrome;
		Maximum dose: 60 mg/day [78]	mental status for depression, suicidal thoughts
			, anxiety, mania, social functioning, panic
			attacks; lipid profile; gaining weight.
		(Off-label use):	Mental status and alertness; vital ; blood
	e Available	Initial: 0.25 to 0.5 mg/day.	pressure ; weight, height, BMI, waist
		may increase by 0.5 to 1 mg/day	circumference; CBC; electrolytes, renal and
		every 3 to 7 days.	liver function; obesity, diabetes, dyslipidemia,
		Dose range: 0.5 to 4 mg/day.	hypertension, or cardiovascular disease in the
		Maximum dose: 4 mg/day	family or personal history ; fasting plasma
Risperidone		maximum adder 4 mg/ day	glucose level/HbA1c ; fasting lipid panel;
			changes in menstruation, libido, development
			of galactorrhea, erectile and ejaculatory
			function; abnormal involuntary movements or
			parkinsonian signs; tardive dyskinesia; ocular examination; fall risk; signs and symptoms of
			neuroleptic malignant syndrome, autonomic
			instability
			mstability



		(Off-label use):	Patients should be continuously monitored for
Aripiprazole	Available	Initial: 5 mg once daily. may increase gradually by 5 mg at intervals ≥1 week Dose range:5-20 mg/day Maximum dose: 20 mg/day	symptoms of depression, clinical worsening, suicidality, psychosis, or unusual changes in behavior; vital signs; BP; weight, height, BMI, waist; CBC; electrolytes and liver function; obesity, diabetes, dyslipidemia, hypertension, or cardiovascular disease in the family or personal history; fasting plasma glucose level/HbA1c; fasting lipid panel; changes in menstruation, libido, development of galactorrhea, erectile and ejaculatory function; abnormal involuntary movements or parkinsonian; tardive dyskinesia; ocular examination; fall risk, signs and symptoms of neuroleptic malignant syndrome.
Quetiapine	Available	(Off-label use): Immediate release: Initial: 25 to 50 mg once daily; increase by 25 to 100 mg every 2 to 3 weeks Dose range:25-400 mg/day Maximum dose: 400 mg/day	Mental status and alertness; Patients should be continuously monitored for symptoms of clinical worsening, psychosis, suicidality, or unusual changes in behavior; vital signs; BP; weight, height, BMI, waist circumference; CBC; signs and symptoms of infection or fever; electrolytes and liver function; TSH, free T4, and thyroid clinical assessment; fasting plasma glucose level/HbA1c; symptoms of hyperglycemia; fasting lipid panel; changes in menstruation, libido, development of galactorrhea, erectile and ejaculatory function; abnormal involuntary movements or parkinsonian signs, tardive; lens examination, examinations, fall risk; signs and symptoms of neuroleptic malignant syndrome.
Topiramate	Available	Initial: 50 mg once daily. increase by 25 to 100 mg at intervals ≥1 week. Dose range:50-400mg/day Maximum dose: 400 mg/day [90]	Hydration status, signs and symptoms of oligohidrosis and hyperthermia during strenuous exercise, exposure to high external temperature, or in patients using other carbonic anhydrase inhibitors and drugs with anticholinergic activity; electrolytes (serum bicarbonate), serum creatinine; monitor for symptoms of acute acidosis and complications of long-term acidosis; ammonia level in patients with unexplained lethargy, vomiting, or mental status changes; intraocular pressure, visual acuity and/or ocular pain, symptoms of secondary angle closure glaucoma; suicidality; sedation and mental alertness.
Olanzapine	Available	Initial: 2.5 mg once daily. may increase by 2.5 mg every 1 to 2 weeks Dose range: 2.5 - 20 mg/d	Mental status and alertness; vital signs; BP; weight, height, BMI, waist circumference (for a weight gain of ≥ 5% of initial weight, try switching to a different antipsychotic); CBC; electrolytes and liver function; obesity, diabetes, dyslipidemia, hypertension, or



		Maximum dose: 20mg/day [94,96]	cardiovascular disease in the family or personal history; fasting plasma glucose level/HbA1c; fasting lipid panel; changes in menstruation, libido, development of galactorrhea, erectile and ejaculatory function; abnormal involuntary movements or parkinsonian; tardive dyskinesia; ocular examination; fall risk; signs and symptoms of NMS.
Amisulpride	Available	Initial: 200 mg/day given once daily or in 2 divided doses titrated up to 600mg/day Dose range: 200-600mg/day Maximum dose: 600 mg/day [97]	Mental status; vital signs; BP; ECG; weight, height, BMI, waist circumference; CBC; electrolytes, renal and liver function; personal and family history of obesity, diabetes, dyslipidemia, hypertension, or cardiovascular; fasting plasma glucose level/hemoglobin A1c; changes in menstruation, libido, development of galactorrhea, erectile and ejaculatory function; abnormal involuntary movements or parkinsonian signs; tardive dyskinesia; fall risk.
Haloperidol	Available	Initial:2mg/day May increase by ≤5 mg at an interval of 2 days Dose range: 2-10 mg/day Maximum dose:10mg/day [98,99]	Mental status; vital signs; ECG; weight, height, BMI, waist circumference; CBC; electrolytes and liver function; fasting plasma glucose level/HbA1c; lipid panel; changes in menstruation, libido, development of galactorrhea, erectile and ejaculatory function; abnormal involuntary movements or parkinsonian signs; tardive dyskinesia; visual changes; ocular examination; fall risk; signs and symptoms of NMS.
Lamotrigine	Available	Dose range: 100 mg/day [102]	LFTs, renal function, hypersensitivity reactions; ECG; clinical worsening in bipolar disorder; signs/symptoms of aseptic meningitis; signs and symptoms of blood dyscrasias.



References

- 1- American Psychiatric Association: Diagnostic and Statistical Manual of Mental Disorders (DSM-5). Washington, DC: American Psychiatric Association:. Fifth 2013.
 - http://www.healthandstress.org.sa/
- 2- American Psychiatric Association: Diagnostic and Statistical Manual of Mental Disorders, text revision (DSM-IV-TR). Washington, DC: American Psychiatric Association;, Fourth 2000.
- 3- Veldhuis J, Dieleman JP, Wohlfarth T, Storosum JG, van Den Brink W, Sturkenboom MC, Denys D: Incidence and prevalence of "diagnosed OCD" in a primary care, treatment seeking, population. Int J Psychiatry Clin Pract 2012, 16:85-92.
- 4- Torres AR, Prince MJ, Bebbington PE, Bhugra D, Brugha TS, Farrell M, Jenkins R, Lewis G, Meltzer H, Singleton N: Obsessive-compulsive disorder: prevalence, comorbidity, impact, and help-seeking in the British National Psychiatric Morbidity Survey of 2000. Am J Psychiatry 2006, 163:1978-1985.
- 5- Grisham JR, Fullana MA, Mataix-Cols D, Moffitt TE, Caspi A, Poulton R: Risk factors prospectively associated with adult obsessive-compulsive symptom dimensions and obsessive-compulsive disorder. Psychol Med 2011, :1-12.
- 6- Stein DJ, Koen N, Fineberg N, Fontenelle LF, Matsunaga H, Osser D, Simpson HB. A 2012 evidence-based algorithm for the pharmacotherapy for obsessive-compulsive disorder. Curr Psychiatry Rep. 2012 Jun;14(3):211-9. doi: 10.1007/s11920-012-0268-9. PMID: 22527872.
- 7- Fineberg NA, Reghunandanan S, Simpson HB, Phillips KA, Richter MA, Matthews K, Stein DJ, Sareen J, Brown A, Sookman D; Accreditation Task Force of The Canadian Institute for Obsessive Compulsive Disorders. Obsessive-compulsive disorder (OCD): Practical strategies for pharmacological and somatic treatment in adults. Psychiatry Res. 2015 May 30;227(1):114-25. doi: 10.1016/j.psychres.2014.12.003. Epub 2015 Feb 11. PMID: 25681005.
- 8- Torres AR, Prince MJ, Bebbington PE, Bhugra DK, Brugha TS, Farrell M, et al. Treatment seeking by individuals with obsessive-compulsive disorder from the British Psychiatric Mor- bidity Survey of 2000. Psychiatr Serv. 2007;58:977-82.
- 9- Torres AR, Prince MJ, Bebbington PE, Bhugra D, Brugha TS, Farrell M, et al. Obsessive-compulsive disorder: preva- lence, comorbidity, impact, and help-seeking in the British National Psychiatric Morbidity Survey of 2000. Am J Psychiatry.2006;163:1978-85.
- 10- Mancini C, Van Ameringen M, Pipe B, Oakman J: Development and validation of self-report psychiatric screening tool: MACSCREEN [poster]. Anxiety Disorders Association of America 23rd Annual Conference; March 27-30; Toronto, Canada 2003.
- 11- Van Ameringen M, Mancini C, Simpson W, Patterson B: Potential use of Internet-based screening for anxiety disorders: a pilot study.

 Depress Anxiety 2010. 27:1006-1010.
- 12- American Psychiatric Association, Koran, L. M., Hanna, G. L., Hollander, E., Nestadt, G., & Simpson, H. B. (2007). Practice guideline for the treatment of patients with obsessive-compulsive disorder.
- 13- Swinson R, Antony M, Bleau P, Chokka P, Craven M, Fallu A, Kjernisted K, Lanius R, Manassis K, McIntosh D, et al: Clinical practice guidelines. Management of anxiety disorders. Can J Psychiatry 2006, 51:9S-91S.
- 14- Rosa-Alcazar Al, Sanchez-Meca J, Gomez-Conesa A, Marin-Martinez F: Psychological treatment of obsessive-compulsive disorder: a meta- analysis. Clin Psychol Rev 2008, 28:1310-1325.
- 15- Jonsson H, Hougaard E: Group cognitive behavioural therapy for obsessive-compulsive disorder: a systematic review and meta-analysis.

 Acta Psychiatr Scand 2009, 119:98-106.
- 16- Gava I, Barbui C, Aguglia E, Carlino D, Churchill R, De Vanna M, McGuire HF: Psychological treatments versus treatment as usual for obsessive compulsive disorder (OCD). Cochrane Database Syst Rev 2007, CD005333.
- 17- Ougrin D: Efficacy of exposure versus cognitive therapy in anxiety disorders: systematic review and meta-analysis. BMC Psychiatry 2011, 11:200.
- 18- Hofmann SG, Smits JA: Cognitive-behavioral therapy for adult anxiety disorders: a meta-analysis of randomized placebo-controlled trials. J Clin Psychiatry 2008, 69:621-632.
- 19- Roshanaei-Moghaddam B, Pauly MC, Atkins DC, Baldwin SA, Stein MB, Roy- Byrne P: Relative effects of CBT and pharmacotherapy in depression versus anxiety: is medication somewhat better for depression, and CBT somewhat better for anxiety? Depress Anxiety 2011, 28:560-567.



- 20- Abramowitz JS: Effectiveness of psychological and pharmacological treatments for obsessive-compulsive disorder: a quantitative review. J Consult Clin Psychol 1997, 65:44-52.
- 21- Eddy K, Dutra L, Bradley R, Westen D: A multidimensional meta-analysis of psychotherapy and pharmacotherapy for obsessive-compulsive disorder. Clin Psychol Rev 2004, 24:1011-1030.
- 22- Noordik E, van der Klink JJ, Klingen EF, Nieuwenhuijsen K, van Dijk FJ: Exposure-in-vivo containing interventions to improve workfunctioning of workers with anxiety disorder: a systematic review. BMC Public Health 2010, 10:598.
- 23- Foa E, Liebowitz M, Kozak M, Davies S, Campeas R, Franklin M, Huppert J, Kjernisted K, Rowan V, Schmidt A, et al: Randomized, placebo-controlled trial of exposure and ritual prevention, clomipramine, and their combination in the treatment of obsessive-compulsive disorder. Am J Psychiatry 2005, 162:151-161.
- 24- Belotto-Silva C, Diniz JB, Malavazzi DM, Valerio C, Fossaluza V, Borcato S, Seixas AA, Morelli D, Miguel EC, Shavitt RG: Group cognitive-behavioral therapy versus selective serotonin reuptake inhibitors for obsessive- compulsive disorder: a practical clinical trial. J Anxiety Disord 2012, 26:25-31.
- 25- Hofmann SG, Sawyer AT, Korte KJ, Smits JA: Is it beneficial to add pharmacotherapy to cognitive-behavioral therapy when treating anxiety disorders? a meta-analytic review. Int J Cogn Ther 2009, 2:160-175.
- 26- Foa EB, Franklin ME, Moser J: Context in the clinic: how well do cognitive-behavioral therapies and medications work in combination? Biol Psychiatry 2002, 52:987-997.
- 27- Simpson HB, Liebowitz MR, Foa EB, Kozak MJ, Schmidt AB, Rowan V, Petkova E, Kjernisted K, Huppert JD, Franklin ME, et al: Post-treatment effects of exposure therapy and clomipramine in obsessive-compulsive disorder. Depress Anxiety 2004, 19:225-233.
- van Oppen P, van Balkom AJ, de Haan E, van Dyck R: Cognitive therapy and exposure in vivo alone and in combination with fluvoxamine inobsessive-compulsive disorder: a 5-year follow-up. J Clin Psychiatry 2005, 66:1415-1422.
- 29- 663 Jonsson H, Hougaard E, Bennedsen BE: Randomized comparative study of group versus individual cognitive behavioural therapy forobsessive compulsive disorder. Acta Psychiatr Scand 2011, 123:387-397.
- 30- Lovell K, Cox D, Haddock G, Jones C, Raines D, Garvey R, Roberts C, Hadley S: Telephone administered cognitive behaviour therapy fortreatment of obsessive compulsive disorder: randomised controlled non-inferiority trial. BMJ 2006, 333:883.
- 31- Moritz S, Jelinek L, Hauschildt M, Naber D: How to treat the untreated: effectiveness of a self-help metacognitive training program (myMCT) for obsessive-compulsive disorder. Dialogues Clin Neurosci 2010, 12:209-220.
- 32- Moritz S, Jelinek L: Further evidence for the efficacy of association splitting as a self-help technique for reducing obsessive thoughts. Depress Anxiety 2011, 28:574-581.
- 33- Andersson E, Enander J, Andren P, Hedman E, Ljotsson B, Hursti T, Bergstrom J, Kaldo V, Lindefors N, Andersson G, Ruck C: Internet-based cognitive behaviour therapy for obsessive-compulsive disorder: a randomized controlled trial. Psychol Med 2012, 1-11.
- 34- Tumur I, Kaltenthaler E, Ferriter M, Beverley C, Parry G: Computerised cognitive behaviour therapy for obsessive-compulsive disorder: a systematic review. Psychother Psychosom 2007, 76:196-202.
- Greist JH, Marks IM, Baer L, Kobak KA, Wenzel KW, Hirsch MJ, Mantle JM, Clary CM: Behavior therapy for obsessive-compulsive disorder guided by a computer or by a clinician compared with relaxation as a control. J Clin Psychiatry 2002, 63:138-145.
- 36- Kenwright M, Marks I, Graham C, Franses A, Mataix-Cols D: Brief scheduled phone support from a clinician to enhance computer-aidedself-help for obsessive-compulsive disorder: randomized controlled trial. J Clin Psychol 2005, 61:1499-1508.
- 37- Twohig MP, Hayes SC, Plumb JC, Pruitt LD, Collins AB, Hazlett-Stevens H, Woidneck MR: A randomized clinical trial of acceptance and commitment therapy versus progressive relaxation training for obsessive-compulsive disorder. J Consult Clin Psychol 2010, 78:705-716.
- 38- Hanstede M, Gidron Y, Nyklicek I: The effects of a mindfulness intervention on obsessive-compulsive symptoms in a non-clinical student opulation. J Nerv Ment Dis 2008, 196:776-779.
- 39- Jaurrieta N, Jimenez-Murcia S, Alonso P, Granero R, Segalas C, Labad J, Menchon JM: Individual versus group cognitive behavioral treatmentfor obsessive-compulsive disorder: follow up. Psychiatry Clin Neurosci 2008, 62:697-704.
- 40- Braga DT, Manfro GG, Niederauer K, Cordioli AV: Full remission and relapse of obsessive-compulsive symptoms after cognitive-behavioralgroup therapy: a two-year follow-up. Rev Bras Psiquiatr 2010, 32:164-168.



- 41- Whittal ML, Robichaud M, Thordarson DS, McLean PD: Group and individual treatment of obsessive-compulsive disorder using cognitive therapy and exposure plus response prevention: a 2-year follow-up of two randomized trials. J Consult Clin Psychol 2008, 76:1003-1014.
- 42- Anand N, Sudhir PM, Math SB, Thennarasu K, Janardhan Reddy YC: Cognitive behavior therapy in medication non-responders withobsessive-compulsive disorder: a prospective 1-year follow-up study. J Anxiety Disord 2011, 25:939-945.
- 43- Khan MN, Hotiana UA, Ahmad S: Escitalopram in the treatment of obsessive-compulsive disorder: a double blind placebo control trial. J Ayub Med Coll Abbottabad 2007, 19:58-63.
- 44- Shim G, Park HY, Jang JH, Kim E, Hwang JY, Kim SN, Jang GE, Kwon JS: What is the optimal dose of escitalopram for the treatment of obsessive-compulsive disorder? A naturalistic open-label study. Int Clin Psychopharmacol 2011, 26:284-290.
- 45- Dougherty DD, Jameson M, Deckersbach T, Loh R, Thompson-Hollands J, Jenike M, Keuthen NJ: Open-label study of high (30 mg) and moderate (20 mg) dose escitalopram for the treatment of obsessive-compulsive disorder. Int Clin Psychopharmacol 2009, 24:306-311.
- 46- Rabinowitz I, Baruch Y, Barak Y: High-dose escitalopram for the treatment of obsessive-compulsive disorder. Int Clin Psychopharmacol 2008. 23:49-53.
- 47- Piccinelli M, Pini S, Bellantuono C, Wilkinson G: Efficacy of drug treatment in obsessive-compulsive disorder. A meta-analytic review. Br JPsychiatry 1995, 166:424-443.
- 48- Greist JH, Jefferson JW, Kobak KA, Katzelnick DJ, Serlin RC: Efficacy and tolerability of serotonin transport inhibitors in obsessive compulsive disorder. A meta-analysis. Arch Gen Psychiatry 1995, 52:53-60.
- 49- Ackerman DL, Greenland S: Multivariate meta-analysis of controlled drug studies for obsessive-compulsive disorder. J ClinPsychopharmacol 2002, 22:309-317.
- 50- Lopez-Ibor JJ Jr., Saiz J, Cottraux J, Note I, Vinas R, Bourgeois M, Hernandez M, Gomez-Perez JC: Double-blind comparison of fluoxetine versus clomipramine in the treatment of obsessive compulsive disorder. Eur Neuropsychopharmacol 1996, 6:111-118.
- 51- Mundo E, Maina G, Uslenghi C: Multicentre, double-blind, comparison of fluvoxamine and clomipramine in the treatment of obsessive-compulsive disorder. Int Clin Psychopharmacol 2000, 15:69-76.
- 52- Mundo E, Rouillon F, Figuera M, Stigler M: Fluvoxamine in obsessive- compulsive disorder: similar efficacy but superior tolerability in comparison with clomipramine. Hum Psychopharmacol 2001, 16:461-468.
- 53- Hollander E, Koran LM, Goodman WK, Greist JH, Ninan PT, Yang H, Li D, Barbato LM: A double-blind, placebo-controlled study of the efficacy and safety of controlled-release fluvoxamine in patients with obsessive- compulsive disorder. J Clin Psychiatry 2003, 64:640-647.
- 54- National Institute for Health and Care Excellence. Obsessive-compulsive disorder and body dysmorphic disorder: treatment. Clinical Guideline 31, 2005. https://www.nice.org.uk/guidance/cg31
- 55- Menchon, J. M., Bobes, J., Alamo, C., Alonso, P., García-Portilla, M. P., Ibáñez, Á., ... & Saiz-Ruiz, J. (2019). Pharmacological treatment of obsessive compulsive disorder in adults: A clinical practice guideline based on the ADAPTE methodology. *Revista de Psiquiatría y Salud Mental (English Edition)*, 12(2), 77-91.
- 56- Kondro W: UK bans, Health Canada warns about antidepressants. CMAJ 2004, 171:23.
- 57- Labeling change request letter for antidepressant medications. [http://www.fda.gov/Drugs/DrugSafety/InformationbyDrugClass/ucm096352.htm].
- 58- Practice guideline for the treatment of patients with panic disorder.[http://psychiatryonline.org/content.aspx?bookid=28§ionid=1680635].
- 59- Hu X, Bull S, Hunkeler E, Ming E, Lee J, Fireman B, Markson L: Incidence and duration of side effects and those rated as bothersome with selective serotonin reuptake inhibitor treatment for depression: patient report versus physician estimate. J Clin Psychiatry 2004, 65:95965
- 60- Hirschfeld R: Long-term side effects of SSRIs: sexual dysfunction and weight gain. J Clin Psychiatry 2003, 64(Suppl 18):20-24.
- 61- Shelton RC: The nature of the discontinuation syndrome associated with antidepressant drugs. J Clin Psychiatry 2006, 67(Suppl 4):3-7.
- 62- Koran LM, Hanna GL, Hollander E, Nestadt G, Simpson HB: Practice guideline for the treatment of patients with obsessive-compulsive disorder. Am J Psychiatry 2007, 164:5-53.
- 63- Decloedt EH, Stein DJ: Current trends in drug treatment of obsessive- compulsive disorder. Neuropsychiatr Dis Treat 2010, 6:233-242.
- 64- Stein DJ, Spadaccini E, Hollander E: Meta-analysis of pharmacotherapy trials for obsessive-compulsive disorder. Int Clin Psychopharmacol 1995, 10:11-18.



- 65- Kobak KA, Greist JH, Jefferson JW, Katzelnick DJ, Henk HJ: Behavioral versus pharmacological treatments of obsessive compulsive disorder: a meta-analysis. Psychopharmacology (Berl) 1998, 136:205-216.
- 66- Koran L, Gamel N, Choung H, Smith E, Aboujaoude E: Mirtazapine for obsessive-compulsive disorder: an open trial followed by double blind discontinuation. J Clin Psychiatry 2005, 66:515-520.
- 67- Muscatello MR, Bruno A, Pandolfo G, Mico U, Scimeca G, Romeo VM, Santoro V, Settineri S, Spina E, Zoccali RA: Effect of aripiprazole augmentation of serotonin reuptake inhibitors or clomipramine in treatment-resistant obsessive-compulsive disorder: a double-blind, placebo-controlled study. J Clin Psychopharmacol 2011, 31:174-179.
- 68- Pessina E, Albert U, Bogetto F, Maina G: Aripiprazole augmentation of serotonin reuptake inhibitors in treatment-resistant obsessive-compulsive disorder: a 12-week open-label preliminary study. Int Clin Psychopharmacol 2009, 24:265-269.
- 69- Ak M, Bulut SD, Bozkurt A, Ozsahin A: Aripiprazole augmentation of serotonin reuptake inhibitors in treatment-resistant obsessive-compulsive disorder: a 10-week open-label study. Adv Ther 2011, 28:341-348.
- 70- Delle Chiaie R, Scarciglia P, Pasquini M, Caredda M, Biondi M: Aripiprazole augmentation in patients with resistant obsessive compulsive disorder: a pilot study. Clin Pract Epidemiol Ment Health 2011, 7:107-111.
- 71- Sayyah M, Boostani H, Ghaffari SM, Hoseini A: Effects of aripiprazole augmentation in treatment-resistant obsessive-compulsive disorder (a double blind clinical trial). Depress Anxiety 2012, 29:850-854.
- 72- McDougle C, Epperson C, Pelton G, Wasylink S, Price L: A double-blind, placebo-controlled study of risperidone addition in serotonin reuptake inhibitor-refractory obsessive-compulsive disorder. Arch Gen Psychiatry 2000, 57:794-801.
- 73- Hollander E, Baldini Rossi N, Sood E, Pallanti S: Risperidone augmentation in treatment-resistant obsessive-compulsive disorder: a doubleblind, placebo-controlled study. Int J Neuropsychopharmacol 2003, 6:397-401.
- 74- Erzegovesi S, Guglielmo E, Siliprandi F, Bellodi L: Low-dose risperidone augmentation of fluvoxamine treatment in obsessive-compulsive disorder: a double-blind, placebo-controlled study. Eur Neuropsychopharmacol 2005, 15:69-74.
- 75- Fineberg NA, Sivakumaran T, Roberts A, Gale T: Adding quetiapine to SRI in treatment-resistant obsessive-compulsive disorder: a randomized controlled treatment study. Int Clin Psychopharmacol 2005, 20:223-226.
- 76- Carey PD, Vythilingum B, Seedat S, Muller JE, van Ameringen M, Stein DJ: Quetiapine augmentation of SRIs in treatment refractory obsessive- compulsive disorder: a double-blind, randomised, placebo-controlled study. BMC Psychiatry 2005, 5:5.
- 77- Denys D, de Geus F, van Megen H, Westenberg H: A double blind, randomized, placebo-controlled trial of quetiapine addition in patientswith obsessive-compulsive disorder refractory to serotonin reuptake inhibitors. J Clin Psychiatry 2004, 65:1040-1048.
- 78- Berlin HA, Koran LM, Jenike MA, Shapira NA, Chaplin W, Pallanti S, Hollander E: Double-blind, placebo-controlled trial of topiramate augmentation in treatment-resistant obsessive-compulsive disorder. J Clin Psychiatry 2011, 72:716-721.
- 79- Mowla A, Khajeian AM, Sahraian A, Chohedri AH, Kashkoli F: Topiramate augmentation in resistant OCD: a double-blind placebocontrolled clinical trial. CNS Spectr 2010, 15:613-617.
- 80- Maina G, Pessina E, Albert U, Bogetto F: 8-week, single-blind, randomized trial comparing risperidone versus olanzapine augmentation of serotonin reuptake inhibitors in treatment-resistant obsessive- compulsive disorder. Eur Neuropsychopharmacol 2008, 18:364-372.
- 81- Simpson HB, Foa EB, Liebowitz MR, Huppert JD, Cahill S, Maher MJ, McLean CP, Bender J Jr., Marcus SM, Williams MT, et al:

 Cognitive- behavioral therapy vs risperidone for augmenting serotonin reuptake inhibitors in obsessive-compulsive disorder: a randomized clinical trial. JAMA Psychiatry 2013, 70:1190-1199.
- 82- Bystritsky A, Ackerman DL, Rosen RM, Vapnik T, Gorbis E, Maidment KM, Saxena S: Augmentation of serotonin reuptake inhibitors in efractory obsessive-compulsive disorder using adjunctive olanzapine: a placebo- controlled trial. J Clin Psychiatry 2004, 65:565-568.
- 83- Metin O, Yazici K, Tot S, Yazici AE: Amisulpiride augmentation in treatment resistant obsessive-compulsive disorder: an open trial. Hum Psychopharmacol 2003, 18:463-467.
- 84- Li X, May RS, Tolbert LC, Jackson WT, Flournoy JM, Baxter LR: Risperidone and haloperidol augmentation of serotonin reuptake inhibitors in refractory obsessive-compulsive disorder: a crossover study. J Clin Psychiatry 2005, 66:736-743.
- 85- McDougle CJ, Goodman WK, Leckman JF, Lee NC, Heninger GR, Price LH: Haloperidol addition in fluvoxamine-refractory obsessive-compulsive disorder. A double-blind, placebo-controlled study in patients with and without tics. Arch Gen Psychiatry 1994, 51:302-308.



- 86- Bruno A, Mico U, Pandolfo G, Mallamace D, Abenavoli E, Di Nardo F, D'Arrigo C, Spina E, Zoccali RA, Muscatello MR: Lamotrigine augmentation of serotonin reuptake inhibitors in treatment-resistant obsessive- compulsive disorder: a double-blind, placebo-controlledstudy. J Psychopharmacol 2012, 26:1456-1462.
- 87- Diniz JB, Shavitt RG, Fossaluza V, Koran L, Pereira CA, Miguel EC: A double-blind, randomized, controlled trial of fluoxetine plus quetiapine or clomipramine versus fluoxetine plus placebo for obsessive-compulsive disorder. J Clin Psychopharmacol 2011, 31:763-768.
- 88- Hollander E, Kaplan A, Stahl SM: A double-blind, placebo-controlled trial of clonazepam in obsessive-compulsive disorder. World J Biol Psychiatry 2003, 4:30-34.
- 89- Hewlett WA, Vinogradov S, Agras WS: Clomipramine, clonazepam, and clonidine treatment of obsessive-compulsive disorder. J Clin Psychopharmacol 1992, 12:420-430.
- 90- Goodman WK, Price LH, Delgado PL, Palumbo J, Krystal JH, Nagy LM, Rasmussen SA, Heninger GR, Charney DS: Specificity of serotonin reuptake inhibitors in the treatment of obsessive-compulsive disorder. Comparison of fluvoxamine and desipramine. Arch Gen Psychiatry1990, 47:577-585.
- 91- Vulink NC, Denys D, Westenberg HG: Bupropion for patients with obsessive-compulsive disorder: an open-label, fixed-dose study. J ClinPsychiatry 2005. 66:228-230.
- 92- Amiaz R, Fostick L, Gershon A, Zohar J: Naltrexone augmentation in OCD: a double-blind placebo-controlled cross-over study. Eur Neuropsychopharmacol 2008, 18:455-461.
- 93- Katzman, M. A., Bleau, P., Blier, P., Chokka, P., Kjernisted, K., & Van Ameringen, M. (2014). Canadian clinical practice guidelines for the management of anxiety, posttraumatic stress and obsessive-compulsive disorders. *BMC psychiatry*, 14(1), 1-83.
- 94- Donovan MR, Glue P, Kolluri S, Emir B: Comparative efficacy of antidepressants in preventing relapse in anxiety disorders a metaanalysis. J Affect Disord 2010, 123:9-16.
- 95- Fineberg NA, Tonnoir B, Lemming O, Stein DJ: Escitalopram prevents relapse of obsessive-compulsive disorder. Eur Neuropsychopharmacol 2007. 17:430-439.
- 96- Romano S, Goodman W, Tamura R, Gonzales J: Long-term treatment of obsessive-compulsive disorder after an acute response: acomparison of fluoxetine versus placebo. J Clin Psychopharmacol 2001, 21:46-52.
- 97- Katz RJ, DeVeaugh-Geiss J, Landau P: Clomipramine in obsessive- compulsive disorder. Biol Psychiatry 1990, 28:401-414.
- 98- Ravizza L, Barzega G, Bellino S, Bogetto F, Maina G: Drug treatment of obsessive-compulsive disorder (OCD): long-term trial with clomipramine and selective serotonin reuptake inhibitors (SSRIs). Psychopharmacol Bull 1996, 32:167-173.
- 99- Koran LM, Bromberg D, Hornfeldt CS, Shepski JC, Wang S, Hollander E: Extended-release fluvoxamine and improvements in quality of life in patients with obsessive-compulsive disorder. Compr Psychiatry 2010, 51:373-379.
- 100- Naomi A Fineberg, Dan J Stein, Preethi Premkumar, Paul Carey, Thanusha Sivakumaran, Bavanisha Vythilingum, Soraya Seedat, Herman Westenberg, Damiaan Denys. Adjunctive quetiapine for serotonin reuptake inhibitor-resistant obsessive-compulsive disorder: a meta-analysis of randomized controlled treatment trials. 2006 Nov: 21(6):337-43.
- 101- Lexicomp Online, Lexi-Drugs Online. https://online.lexi.com. Accessed August 23, 2021.
- 102- Taylor, David M., Thomas R. E. Barnes, and Allan H. Young. 2018. The Maudsley Prescribing Guidelines in Psychiatry. 13th ed. New York, NY: John Wiley & Sons.